

Bulletin # 491

June 2, 2000

BENEFIT CHANGES TO NBPDP

Please find attached lists of additions/deletions to the New Brunswick Prescription Drug Program Formulary, effective June 2, 2000.

INCLUDED IN THIS UPDATE:

1. SPECIAL AUTHORIZATION – Additions and changes

2. CHANGES IN BENEFIT STATUS – Drug products previously listed under special authorization that are now regular benefits.

3. BENEFIT ADDITIONS WITH QUANTITY LIMITS

4. REGULAR BENEFIT ADDITIONS

Claims for products that are reimbursed at Actual Acquisition Cost (AAC) up to July 13, 2000 will be subject to a Maximum Allowable Price (MAP) effective, July 14, 2000.

5. PRODUCTS DISCONTINUED BY THE MANUFACTURER

The New Brunswick Prescription Drug Program will continue to reimburse claims for products that are discontinued by the manufacturer for a period of two years from the discontinued date of the product.

6. CISAPRIDE (Prepulsid) WITHDRAWN

http://www.hc-sc.gc.ca/english/archives/warnings/2000/2000_56e.htm

Health Canada has advised that the prokinetic drug, Prepulsid (cisapride) will no longer be available from pharmacies effective August 7, 2000. Prepulsid, marketed by Janssen-Ortho Inc., is indicated for the treatment of gastroparesis, intestinal pseudo-obstruction and gastroesophageal reflux disease which is refractory to lifestyle modifications, antacids and gastric acid reducing agents. The decision to withdraw Prepulsid from the market is founded on the association of the drug with serious cardiac arrhythmias (e.g. ventricular tachycardia, *torsades de pointes* and ventricular fibrillation) and sudden cardiac deaths.

Cisapride (Prepulsid) will be delisted as a NBPDP benefit effective June 15, 2000.

Domperidone and metoclopramide are upper gastrointestinal motility modifiers currently listed as benefits.

1. SPECIAL AUTHORIZATION (PART B) - ADDITIONS:

CELECOXIB (CELEBREX)

Tablets 100mg and 200mg

For the treatment of osteoarthritis and rheumatoid arthritis in patients who have at least one of the following factors:

- Past history of ulcers
- Concurrent warfarin therapy
- Concurrent prednisone therapy
- Failure or intolerance to at least two other NSAIDs (e.g. ibuprofen, diclofenac, naproxen)

Recommended maximum daily doses: 200mg for osteoarthritis
400mg for rheumatoid arthritis

Note: Celecoxib is a regular benefit for beneficiaries age 65 and over (Plans A,V).

CLOPIDOGEL (PLAVIX)

Tablets 75mg

1. Secondary prevention of vascular ischemic events (myocardial infarction, stroke) in patients with a history of symptomatic atherosclerotic disease who have had treatment failure or are intolerant or allergic to ASA.
2. For the prevention of thrombosis post intracoronary stent implantation for a period of 28 days. Prescriptions written by invasive (interventional) cardiologists for this procedure do not require special authorization. The claims adjudication system will automatically recognize the NBPDP physician ID number of the invasive cardiologists at the Atlantic Health Sciences Centre.

LEUPROLIDE (LUPRON DEPOT)

Injection 11.25mg (3-month Slow Release)

For the hormonal management of endometriosis, including pain relief and reduction of endometriotic lesions. Requests will be considered for women age 18 and older. Approval limits payment to a maximum of 6 months of therapy.

TAMSULOSIN HYDROCHLORIDE (FLOMAX)

Sustained-Release Capsules 0.4mg

For patients who have experienced treatment failure or intolerance to alternative agents (e.g. terazosin, doxazosin).

ROFECOXIB (VIOXX)

Tablets 12.5mg & 25mg

For the treatment of osteoarthritis in patients who have at least one of the following factors:

- Past history of ulcers
- Concurrent warfarin therapy
- Concurrent prednisone therapy
- Failure or intolerance to at least two other NSAIDs (e.g. ibuprofen, diclofenac, naproxen)

Recommended maximum daily dose: 25mg for osteoarthritis

Note: Rofecoxib is a regular benefit for beneficiaries age 65 and over (Plans A,V).

SPECIAL AUTHORIZATION (PART B) - CHANGES:

BOTULINUM TOXIN TYPE A (BOTOX) – *new indication added*

Lyophilized concentrate for injection

Only requests for an approved indication for the product will be considered. Approved indications are:

- (i) treatment of strabismus and blepharospasm associated with dystonia, including benign essential blepharospasm or VII nerve disorders in patients 12 years of age and above.
- (ii) cervical dystonia (spasmodic torticollis).
- (iii) *treatment of dynamic equinus foot deformity due to spasticity in pediatric cerebral palsy patients.*

(See Formulary for complete criteria.)

LAMOTRIGINE (LAMICTAL) – *new indication and strength added*

Tablets 25mg, 100mg and 150mg and Chewable Tablets 5mg

1. For the treatment of refractory epilepsy not well controlled with conventional therapy.
2. *As adjunctive therapy for the management of the seizures associated with Lennox-Gastaut syndrome.*

RISPERIDONE (RISPERDAL) – *new indication and strengths added*

Tablets 0.25mg, 0.5mg, 1mg, 2mg, 3mg and 4mg

1. For the management of manifestations of schizophrenia and related psychotic disorders. Advice from a psychiatrist is suggested prior to starting therapy.
2. *For use in severe dementia for the short-term symptomatic management of inappropriate behavior due to aggression and/or psychosis.*
(Risperidone 0.25mg, 0.5mg, 1mg tablets are regular benefits of Plans A and V).

Prescriptions written by New Brunswick psychiatrists do not require special authorization. Subsequent refills ordered by other practitioners will not require special authorization.

2. CHANGES IN BENEFIT STATUS:

Drug products previously listed under special authorization that are now regular benefits.

- **DOXAZOSIN** (Cardura, Gen-Doxazosin, Apo-Doxazosin) 1mg, 2mg, 4mg Tablets
- **LAMIVUDINE** (3TC) 10mg/mL Oral solution and 150mg Tablets
- **VENLAFAXINE** (Effexor XR) 37.5mg, 75mg, and 150mg Capsules

3. BENEFIT ADDITIONS WITH QUANTITY LIMITS:

LOW MOLECULAR WEIGHT HEPARIN products have been added to the NBPDP Formulary as benefits for Plans AEF+18VW **for the initial treatment of deep vein thrombosis (DVT)**. One prescription claim annually will be automatically reimbursed, up to the average amount required for one DVT treatment (approximately 10 days of therapy). If additional medication is required subsequent to the initial prescription, a request should be made through special authorization.

PRODUCT NAME Dosage Form	PACKAGE FORMAT	10 DAY TREATMENT QUANTITY**
Dalteparin (Fragmin) 25,000 IU/mL multidose vial	3.8mL	3.8mL x 2 vials @8mL
Dalteparin (Fragmin) 25,000 IU/mL prefilled syringes	0.4mL	0.4mL x 10 syringes = 4mL
	0.5mL	0.5mL x 10 syringes = 5mL
	0.6mL	0.6mL x 10 syringes = 6mL
	0.72mL	0.72mL x 10 syringes @8mL
Enoxaparin (Lovenox) 10mg (1,000 IU)/0.1mL multidose vial	3mL	3mL x 5 vials = 15mL
Nadroparin (Fraxiparin Forte) 19,000 IU/mL prefilled syringes	0.6 mL	0.6mL x 10 syringes = 6mL
	0.8 mL	0.8mL x 10 syringes = 8mL
	1.0 mL	1.0mL x 10 syringes = 10mL
Tinzaparin (Innohep) 10,000 IU/mL multidose vial	2mL	2mL x 8 vials = 16mL
Tinzaparin (Innohep) 20,000 IU/mL multidose vial	2mL	2mL x 4 vials = 8mL
Tinzaparin (Innohep) 20,000 IU/mL prefilled syringes	0.5 mL	0.5mL x 10 syringes = 5mL
	0.7 mL	0.7mL x 10 syringes = 7mL
	0.9 mL	0.9mL x 10 syringes = 9mL

**** Please note: When submitting a claim for a product listed in the table above please ensure it is billed as milliliters (mL) dispensed.**

VALACYCLOVIR (VALTREX)

Caplets 500mg

For the treatment of acute herpes zoster (shingles): 1g (2 caplets) TID x 7 days.

- For persons 50 years of age and over. Persons in this age group have a higher incidence of post-zoster pain.
- A one-time prescription of 21, 000mg (21 doses of 1g) will be reimbursed without requiring SA.
- Therapy should be initiated within 72 hours of onset of rash. The drug has little benefit if started after 72 hours.

If you have any questions or concerns, please contact our office at 1-800-332-3691.

Yours truly,

A handwritten signature in black ink that reads "Shirley Simkins". The signature is written in a cursive, flowing style.

Shirley Simkins
New Brunswick Prescription Drug Program

NBPDPPHAR/PHYS

**10:00:00 Antineoplastic Agents
Antinéoplasiques**

Interferon Alfa 2b / Interféron alfa-2b

to July 13

MAP July 14

**Liq / Liq Sc 25000000unit
INTRON A 02240694 SCH AEFGVW AAC**

**Liq / Liq Sc 50000000unit
INTRON A 02240695 SCH AEFGVW AAC**

Leuprolide Acetate / Leuprolide (acétate de)

**Pws / Pds. Im 30mg
LUPRON DEPOT 02239833 ABB AEF+18VW AAC**

**20:12:04 Anticoagulants
Anticoagulants**

Dalteparin Sodium / Daltéparine sodique

**Liq / Liq Sc 25,000IU
FRAGMIN (prefilled syringes) 02132648 PUP AEF+18VW AAC
FRAGMIN 02231171 PUP AEF+18VW AAC**

Enoxaparin Sodium / Énoxaparine Sodique

**Liq / Liq Sc 100mg
LOVENOX 02236564 RPR AEF+18VW AAC**

Nadroparin Calcium / Nadroparine calcique

**Liq / Liq Sc 19000IU
FRAXIPARIN FORTE (prefilled syringes) 02240114 SNS AEF+18VW AAC**

Tinzaparin Sodium / Tinzaparine Sodique

**Liq / Liq Sc 10000IU
INNOHEP 02167840 LEO AEF+18VW AAC**

**Liq / Liq Sc 20000IU
INNOHEP 02229515 LEO AEF+18VW AAC
INNOHEP (prefilled syringes) 02231478 LEO AEF+18VW AAC**

**24:06:00 Antilipemic Agents
Hypolipémiants**

Cerivastatin Sodium / Cerivastatin sodique

**Tab / Co. Orl 0.4mg
BAYCOL 02241466 BAY AEFV AAC**

**24:08:00 Hypotensive Agents
Antihypertenseurs**

Doxazosin Mesvlate / Doxazosin (mésvlate de) to July 13 MAP July 14

Tab / Co.	Orl	1mg					
			CARDURA-1	01958100	AZE	AEF+18V	MAP 0.3850
			GEN-DOXAZOSIN	02240498	GPM	AEF+18V	MAP 0.3850
			APO-DOXAZOSIN	02240588	APX	AEF+18V	MAP 0.3850
Tab / Co.	Orl	2mg					
			CARDURA-2	01958097	AZE	AEF+18V	MAP 0.4620
			GEN-DOXAZOSIN	02240499	GPM	AEF+18V	MAP 0.4620
			APO-DOXAZOSIN	02240589	APX	AEF+18V	MAP 0.4620
Tab / Co.	Orl	4mg					
			CARDURA-4	01958119	AZE	AEF+18V	MAP 0.6005
			GEN DOXAZOSIN	02240500	GPM	AEF+18V	MAP 0.6005
			APO-DOXAZOSIN	02240590	APX	AEF+18V	MAP 0.6005

**28:08:04 Nonsteroidal Anti-Inflammatory Agents
Anti-inflammatoires non-stéroïdiens**

Celecoxib

Cap / Caps	Orl	100mg	CELEBREX	02239941	SEA	AV	AAC
Cap / Caps	Orl	200mg	CELEBREX	02239942	SEA	AV	AAC

Ketoprofen / Kétoprofène

Sup / Supp.	Rt	100mg	pms-KETOPROFEN	02015951	PMS	AEFGVW	AAC
-------------	----	-------	----------------	----------	-----	--------	-----

Rofecoxib

Tab / Co.	Orl	12.5mg	VIOXX	02241107	FRS	AV	AAC
Tab / Co.	Orl	25mg	VIOXX	02241108	FRS	AV	AAC

**28:16:04 Psychotherapeutic Agents (Antidepressants)
Psychotropes (antidépresseurs)**

Venlafaxine Hydrochloride / Venlafaxine (chlorhydrate de)

to July 13

MAP July 14

Cap / Caps	Orl	37.5mg	EFFEXOR XR	02237279	AYE	AEFGVW	AAC
Cap / Caps	Orl	75mg	EFFEXOR XR	02237280	AYE	AEFGVW	AAC
Cap / Caps	Orl	150mg	EFFEXOR XR	02237282	AYE	AEFGVW	AAC

**28:16:12 Psychotherapeutic Agents (Miscellaneous)
Psychotropes (divers)**

Risperidone / Rispéridone

Tab / Co.	Orl	0.25mg	RISPERDAL	02240551	JAN	AV	AAC
Tab / Co.	Orl	0.5mg	RISPERDAL	02240552	JAN	AV	AAC
Tab / Co.	Orl	1mg	RISPERDAL	02025280	JAN	AV	AAC

**52:10:00 Carbonic Anhydrase Inhibitors
Inhibiteurs de l'anhydrase carbonique**

Dorzolamide Hcl/Timolol Maleate / Dorzolamide (Clh)/timolol (maléate de)

Liq / Liq	Oph	20mg/5mg	COSOPT	02240113	FRS	AEF+18V	AAC
-----------	-----	----------	--------	----------	-----	---------	-----

**68:40:00 Human Growth Hormones
Hormones de croissance humaine**

Somatropin / Somatropine

Pws / Pds.	Im	0.5mg/ml	SAIZEN	02237971	SRO	T	AAC
------------	----	----------	--------	----------	-----	---	-----

**86:12:00 Genitourinary Smooth Muscle Relaxants
Géno-urinaires**

Oxybutynin Hydrochloride / Oxybutynine (chlorhydrate d')

Tab / Co.	Orl	2.5mg	pms-OXYBUTYNIN	02240549	PMS	AEFGVW	AAC
-----------	-----	-------	----------------	----------	-----	--------	-----

DISCONTINUED PRODUCTS BY THE MANUFACTURER / PRODUITS SUPPRIMÉS PAR LE FABRICANT

**04:00:00 Antihistamine Drugs
Antihistaminiques**

Astemizole / Astémizole

**Tab / Co. Orl 10mg
 HISMANAL (DISC/NON DISP.) 02182912 MCL G**

**08:12:04 Antibiotics (Antifungals)
Antibiotiques (antifongiques)**

Griseofulvin / Griséofulvine

**Tab / Co. Orl 250mg
 GRISOVIN FP (DISC/NON DISP.) 02100274 RBT AEFGVW**

**08:12:12 Antibiotics (Macrolides)
Antibiotiques (macrolides)**

Erythromycin Base / Erythromycine base

**Tab / Co. Orl 250mg
 ALTI-ERYTHROMYCIN (DISC/NON DISP.) 00640263 KNR ABEFGVW**

Erythromycin Estolate / Erythromycine (estolate d')

**Liq / Liq Orl 50mg
 ILOSONE (DISC/NON DISP.) 00210641 LIL ABEFGVW**

Erythromycin Gluceptate / Erythromycine gluceptate

**Pws / Pds. Iv 1gm
 ILOTYCIN GLUCEPTATE IV (DISC/NON DISP.) 00015415 LIL BEFGW**

**08:12:16 Antibiotics (Penicillins)
Antibiotiques (pénicillines)**

Cloxacillin Sodium / Cloxacilline sodique

**Pws / Pds. Im 2gm
 TEGOPEN (DISC/NON DISP.) 00407615 BRI BEFGW**

**Pws / Pds. Im 500mg
 TEGOPEN (DISC/NON DISP.) 00407607 BRI BEFGW**

Penicillin V Potassium / Pénicilline v potassique

**Tab / Co. Orl 250mg
 V-CILLIN K (DISC/NON DISP.) 00015849 LIL AEFGVW**

**08:20:00 Antimalarial Agents
Antipaludéens**

Quinine Sulphate / Ouinine (sulfate de)

Cap / Caps Orl 200mg
QUININE SULFATE (DISC/NON DISP.) 00022837 PDA AEFGVW

Cap / Caps Orl 300mg
QUININE SULFATE (DISC/NON DISP.) 00022845 PDA AEFGVW

**10:00:00 Antineoplastic Agents
Antinéoplasiques**

Epoetine alfa / Époétine alfa

Liq / Liq Sc 3000units
EPREX (DISC/NON DISP.) 02231585 ORT W

Liq / Liq Sc 4000units
EPREX (DISC/NON DISP.) 02231586 ORT W

Liq / Liq Sc 10000units
EPREX (DISC/NON DISP.) 02231587 ORT W

**12:16:00 Sympatholytic (Adrenergic Blocking) Agents
Sympatholytiques (bloqueurs adrénergiques)**

Ergotamine Tartarate/Caffeine/Pentobarbital Sodium/Belladonna / Ergotamine (ta

Tab / Co. Orl 1mg/100mg/30mg/0.125mg
CAFERGOT PB (DISC/NON DISP.) 00176222 NVR AEFGVW

**20:04:04 Iron Preparations
Préparations de fer**

Ferrous Gluconate / Gluconate ferreux

Tab / Co. Orl 300mg
FERTINIC (DISC/NON DISP.) 00292621 TCH AEFGVW

**20:12:04 Anticoagulants
Anticoagulants**

Warfarin Sodium / Warfarine sodique

Tab / Co. Orl 5mg
WARFILONE (DISC/NON DISP.) 00010308 FRS AEFGVW

**24:04:00 Cardiac Drugs
Cardiotropes**

Enalapril Maleate / Enalapril (maléate de)

Tab / Co.	Orl 2.5mg NU-ENALAPRIL (DISC/NON DISP.)	02239498	NXP	AEFGVW
Tab / Co.	Orl 5mg NU-ENALAPRIL (DISC/NON DISP.)	02239499	NXP	AEFGVW
Tab / Co.	Orl 10mg NU-ENALAPRIL (DISC/NON DISP.)	02239500	NXP	AEFGVW
Tab / Co.	Orl 20mg NU-ENALAPRIL (DISC/NON DISP.)	02239501	NXP	AEFGVW

Nifedipine / Nifédipine

Cap / Caps	Orl 5mg ADALAT (DISC/NON DISP.)	02155869	BAY	AEFGVW
Cap / Caps	Orl 10mg GEN-NIFEDIPINE (DISC/NON DISP.)	01946307	GPM	AEFGVW
	ADALAT (DISC/NON DISP.)	02155877	YNP	AEFGVW

Sotalol Hydrochloride / Sotalol (chlorhydrate de)

Tab / Co.	Orl 160mg RYLOSOL (DISC/NON DISP.)	02230650	ICN	AEFGVW
------------------	--	-----------------	------------	---------------

Timolol Maleate / Timolol (maléate de)

Tab / Co.	Orl 20mg NU-TIMOLOL (DISC/NON DISP.)	02044625	NXP	AEFGVW
------------------	--	-----------------	------------	---------------

**24:06:00 Antilipemic Agents
Hypolipémiantes**

Cholestyramine Resin / Cholestyramine (résine de)

Pws / Pds.	Orl 4gm Packets/sachets SYN-CHOLESTYRAMINE light (DISC/NON DISP.)	02054825	KNR	AEFGVW
-------------------	---	-----------------	------------	---------------

**24:08:00 Hypotensive Agents
Antihypertenseurs**

Reserpine / Réserpine

Tab / Co.	Orl 0.25mg			
	SERPASIL (DISC/NON DISP.)	00005665	NVR	AEFGVW
	RESERPINE (DISC/NON DISP.)	00093238	DCL	AEFGVW

**28:08:08 Opiate Agonists (Narcotic Analgesics)
Agonistes des opiacés (analgésiques narcotiques)**

Morphine Sulfate / Morphine (sulfate de)

Liq / Liq	Im 25mg			
	MORPHINE SULFATE (DISC/NON DISP.)	02022672	DBU	AEFGVW

Propoxyphene Napsylate/Acetylsalicylic Acid/Caffeine / Propoxyphène (napsylate d

Cap / Caps	Orl 100mg/375mg/30mg			
	DARVON N COMPOUND (DISC/NON DISP.)	00261459	LIL	W

**28:16:04 Psychotherapeutic Agents (Antidepressants)
Psychotropes (antidépresseurs)**

Protriptyline Hydrochloride / Protriptyline (chlorhydrate de)

Tab / Co.	Orl 10mg			
	TRIPTIL (DISC/NON DISP.)	00322741	MSD	AEFGVW

**28:16:08 Psychotherapeutic Agents (Tranquilizers)
Psychotropes (tranquillisants)**

Haloperidol Decanoate / Halopéridol (décanoate d')

Liq / Liq	Im 100mg			
	HALDOL LA (DISC/NON DISP.)	00599093	MCN	AEFGVW

**28:24:92 Miscellaneous Anxiolytics.Sedatives.Hypnotics
Divers anxiolytiques, sédatifs et hypnotiques**

Buspirone Hydrochloride / Buspirone (chlorhydrate de)

Tab / Co.	Orl 10mg			
	BUSTAB (DISC/NON DISP.)	02231035	ICN	AEFGVW

Chloral Hydrate / Chloral (hydrate de)

Cap / Caps	Orl 500mg			
	pms-CHLORAL HYDRATE (DISC/NON DISP.)	00811882	PMS	AEFGVW

**40:28:00 Diuretics
Diurétiques**

Chlorthalidone / Chlorthalidone

Tab / Co.	Orl 50mg			
	HYGROTON (DISC/NON DISP.)	00010413	NVR	AEFGVW

**40:40:00 Uricosuric Agents
Uricosuriques**

Probenecid / Probenécide

Tab / Co.	Orl 500mg			
	BENEMID (DISC/NON DISP.)	00016616	MSD	AEFGVW

Sulfinpyrazone / Sulfinpyrazone

Tab / Co.	Orl 200mg			
	ANTURAN (DISC/NON DISP.)	00010529	NVR	AEFGVW

**48:08:03 Antitussives. Antihistamines. Decongestants
Antitussifs/antihistaminiques/décongestionnants**

Pseudoephedrine Hydrochloride/Dextromethorphan Hydrobromide/Tripolidine H

Syr / Sir.	Orl 6mg/3mg/0.25mg			
	ACTIFED DM (DISC/NON DISP.)	00506389	WLA	G

**52:04:04 Anti-Infectives (Antibiotics)
Anti-infectieux (antibiotiques)**

Chloramphenicol / Chloramphénicol

Dps / Gttes	Oph 0.5%			
	CHLOROPTIC (DISC/NON DISP.)	00001082	ALL	AEFGVW
	OPHTHO-CHLORAM (DISC/NON DISP.)	00707457	KNR	AEFGVW

**52:08:00 Anti-Inflammatory Agents
Anti-inflammatoires**

Prednisolone Phosphate Sodium / Prednisolone (phosphate sodique de)

Liq / Liq	Oph 1%			
	PREDNISOLONE SOD PHOS FORT (DISC/NON DISP.)	01954237	PMS	AEFGVW

**52:24:00 Mydriatics (E.E.N.T.)
Mydriatiques**

Pilocarpine Hydrochloride/Epinephrine Bitartrate / Pilocarpine (chlorhydrate de)

Dps / Gttes	Oph 2%/1% E-PILO-2 (DISC/NON DISP.)	02133199	CBV	AEFGVW
Dps / Gttes	Oph 4%/1% E-PILO-4 (DISC/NON DISP.)	02133202	CBV	AEFGVW
Dps / Gttes	Oph 6%/1% E-PILO-6 (DISC/NON DISP.)	02133210	CBV	AEFGVW

**52:36:00 Miscellaneous (Ent) Drugs
Autres o.r.l.o.**

Betaxolol Hydrochloride / Bétaxolol (chlorhydrate de)

Liq / Liq	Oph 0.5% BETOPTIC (DISC/NON DISP.)	00695688	ALC	AEFGVW
------------------	--	-----------------	------------	---------------

**56:40:00 Miscellaneous G.I. Drugs
Divers gastro-intestinaux**

5-Aminosalicylic Acid / 5-aminosalicylique (acide)

Ect / Co.Ent. Orl	250mg SALOFALK (DISC/NON DISP.)	02112779	AXC	AEFGVW
--------------------------	---	-----------------	------------	---------------

Metoclopramide Hydrochloride / Métoclopramide (chlorhydrate de)

Syr / Sir.	Orl 1mg MAXERAN (DISC/NON DISP.)	02099160	MRR	AEFGVW
Tab / Co.	Orl 10mg MAXERAN (DISC/NON DISP.)	02099209	MRR	AEFGVW

Sulfasalazine / Sulfasalazine

Tab / Co.	Orl 500mg S.A.S. (DISC/NON DISP.)	00263869	ICN	AEFGVW
------------------	---	-----------------	------------	---------------

**68:04:00 Adrenals
Corticostéroédes**

Dexamethasone / Dexaméthasone

Tab / Co.	Orl 0.5mg DECADRON (DISC/NON DISP.)	00016462	MSD	AEFGVW
------------------	---	-----------------	------------	---------------

68:04:00 Adrenals

Corticostéroïdes

Dexamethasone / Dexaméthasone

Tab / Co.	Orl 4mg			
	DECADRON (DISC/NON DISP.)	00354309	MSD	AEFGVW

68:08:00 Androgens
Androgènes

Methyltestosterone / Méthyltestostérone

Tab / Co.	Orl 25mg			
	METANDREN (DISC/NON DISP.)	00005630	NVR	AEFGVW

Nandrolone Decanoate / Décanoate (nandrolone de)

Liq / Liq	Im 50mg			
	DECA-DURABOLIN (DISC/NON DISP.)	00022462	ORG	W

68:12:00 Contraceptives
Anovulants

Ethinyl Estradiol/Ethinodiol Diacetate / Ethinylestradiol/ethynodiol (diacétate d')

Tab / Co.	Orl 0.05mg/1mg			
	DEMULEN 50 (21) (DISC/NON DISP.)	00028630	SEA	EFGV
	DEMULEN 50 (28) (DISC/NON DISP.)	00343536	SEA	EFGV

68:16:00 Estrogens
Oestrogènes

Conjugated Estrogens / Estrogènes (conjugués)

Tab / Co.	Orl 2.5mg			
	PREMARIN (DISC/NON DISP.)	02043432	WAY	AEFGVW

68:20:20 Sulfonvlureas
Sulfonylurées

Chlorpropamide / Chlorpropamide

Tab / Co.	Orl 250mg			
	DIABINESE (DISC/NON DISP.)	00024716	PFI	AEFGVW

84:04:04 Anti-Infectives (Antibiotics)
Anti-infectieux (antibiotiques)

Framycetin Sulfate/Gramicidin / Framycétine (sulfate de)/gramicidine

Ont / Ont	Top 15mg/0.05mg			
	SOFRAMYCIN (DISC/NON DISP.)	01987674	MRR	AEFGVW

**84:04:08 Anti-Infectives (Antifungals)
Anti-infectieux (fongicides)**

Clotrimazole / Clotrimazole

Crm/ Cr. Vag 1%
MYCLO-GYNE (DISC/NON DISP.) 02131641 BOE AEEFGVW

Liq / Liq Top 1%
MYCLO-DERM (DISC/NON DISP.) 02131668 BOE AEEFGVW

Iodochlorhydroxyquin/Hydrocortisone Acetate / Iodochlorhydroxyquine/hydrocort

Ont / Ont Top 3%/1%
VIOFORM HC (DISC/NON DISP.) 00074527 NVR AEEFGVW

**84:06:00 Anti-Inflammatory Agents (Local)
Anti-inflammatoires (peau)**

Beclomethasone Dipropionate / Béclo méthasone (dipropionate de)

Lot / Lot Top 0.025%
PROPADERM (DISC/NON DISP.) 02089610 RBT AEEFGVW

Betamethasone 17-Valerate / Bétaméthasone (valérate de)

Lot / Lot Top 0.05%
BETNOVATE-1/2 (DISC/NON DISP.) 02100185 RBT AEEFGVW

Ont / Ont Top 0.05%
BETNOVATE-1/2 (DISC/NON DISP.) 02106264 RBT AEEFGVW

Betamethasone Disodium Phosphate / Bétaméthasone (phosphate disodique de)

Tab / Co. Orl 0.1mg
BETNESOL PELLETS (DISC/NON DISP.) 02060876 RBT AEEFGVW

Fluocinolone Acetonide / Fluocinolone (acétonide de)

Liq / Liq Top 0.01%
SYNALAR (DISC/NON DISP.) 02162504 MDS AEEFGVW

Salicylic Acid/Flumethasone Pivalate / Acide salicylique/fluméthasone (pivalate de)

Ont / Ont Top 3%/0.02%
LOCASALEN (DISC/NON DISP.) 00260568 NVR AEEFGVW

**86:16:00 Respiratory Smooth Muscle Relaxants
Respiratoires**

Oxtriphvlline / Oxtriphvlline

**Syr / Sir. Orl 10mg
 CHOLEDYL PED (DISC/NON DISP.) 00476390 PDA AEFGVW**

Theophylline / Théophylline

**Srt / Co.L.C. Orl 300mg
 THEO-SR 300 (DISC/NON DISP.) 01926640 RPR AEFGVW**

**92:00:00 Unclassified Therapeutic Agents
Autres médicaments**

Sodium Cromoglycate / Cromoglycate sodique

**Liq / Liq Inh 10mg
 NOVO-CROMOLYN (DISC/NON DISP.) 02049082 NOP ABEFGVW**